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REQUIRED TOOLS KIT CONTAINS QTy

18mm Socket M12 x 120mm Hex Bolt 4

18mm Wrench M12 x 35mm Hex Bolt 4
M12 Lock Washer 8
M12 Flat Washer 8
Nut Plate 2
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REMOVE YOUR FACTORY BUMPER
Begin by removing your factory bumper.

INSTALL YOUR BUMPER
Insert the nut plates into your Jeep’s frame rails.

2 PERSON LIFT

WITH THE WEIGHT OF THIS REAR BUMPER, IT IS
HIGHLY ADVISED TO HAVE HELP WHEN
INSTALLING THE BUMPER!

With the help from a second pair of hands, lift the
bumper up to the frame of the Jeep. Using a short
12mm bolt, lock washer, and washer, loosely fasten
the bumper brackets to your frame rail. Do not
tighten yet, as you may need to adjust the bumper
when installing the long 12mm bolts near the hitch.
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Jeep® JK Wrangler
Rear Bumper w/ LED’s

Once all four (4) short bolts are loosely in place,
install the remaining four (4) bolts, lock washers,
and flat washers, through your rear crossmember
and into the rear bumper.
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TIGHTEN ALL BOLTS.
MOUNT THE SUPPLIED D-RINGS

RUN YOUR WIRING
Wire your new LEDs to turn on with your reverse
lights or to an AUX switch inside your Jeep.

NOTE:
We suggest using a relay if you want to tap into
your reverse lights. We do not recommend
powering your new LED lights from your factory
reverse lights.

ENJOY YOUR NEW FISHBONE OFFROAD BUMPER!
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